FEBRUARY 2012

pZ

O MEGA

COMMERCIAL MULTI-STATION

OWNER’S MANUAL

)

2 0

~

>
—
//"’
\\_// Fithess systems -usa

1207 NEwW HOPE ROAD, RALEIGH, NC - 919.255.1233 - WWW.BATCAFITNESS.COM




INSTRUCTIONS

CONGRATULATIONS ON THE PURCHASE OF YOUR NEW BATCA OMEGA 2. THIS GYM WILL PROVIDE YOU WITH A LIFETIME
OF ENJOYMENT TO MEET YOUR STRENGTH TRAINING NEEDS. BATCA FITNESS SYSTEMS STRIVES TO BUILD THE BEST QUALITY
GYMS AND TO PACKAGE THESE GYMS IN SUCH A WAY TO AvVOID ANY DAMAGE DURING SHIPPING.

IN ORDER TO GET STARTED WITH YOUR ASSEMBLY YOU SHOULD FIRST FAMILIARIZE YOURSELF WITH THIS MANUAL. ITIS
RECOMMENDED THAT YOU READ THROUGH EACH STEP THOROUGHLY BEFORE YOU BEGIN. BEGIN BY OPENING YOUR BOXES AND
SEPARATING ALL OF YOUR PARTS. VERIFY THAT ALL PARTS ARE ACCOUNTED FOR AND HAVE NO DAMAGE. WHEN ALL PARTS ARE
ACCOUNTED FOR, YOU MAY BEGIN YOUR ASSEMBLY. SOME ITEMS MAY HAVE BEEN PRE-ASSEMBLED FOR YOUR CONVENIENCE.
PLEASE NOTE THAT HARDWARE QUANTITIES SHOWN REFLECT TOTAL QUANTITIES FOR YOUR GYM AND MAY NOT REFLECT ACTUAL
RUANTITIES IN EACH BAG. ASSEMBLE YOUR GYM ON A SOLID LEVEL SURFACE. THIS WILL ENSURE THE BEST POSSIBLE PERFOR-
MANCE, FUNCTION, AND SAFETY FOR THE GYM AND YOUR WORKOUT.

ASSEMBLE YOUR GYM ACCORDING TO THE STEP BY STEP INSTRUCTIONS FOUND IN THIS MANUAL. FAILURE TO DO SO
WILL VOID YOUR WARRANTY AND MAY RESULT IN PERSONAL INJURY. AFTER ASSEMBLY, YOU SHOULD CHECK EACH STATION TO
ENSURE CORRECT OPERATION. |F A PROBLEM ARISES, RECHECK YOUR ASSEMBLY WITH THESE INSTRUCTIONS TO VERIFY COR-
RECT ASSEMBLY. |F YOU ARE UNABLE TO CORRECT A PROBLEM OR HAVE QUESTIONS WITH YOUR ASSEMBLY PLEASE CONTACT
YOUR AUTHORIZED BATCA DEALER.

WARNING

BATCA FITNESS SYSTEMS HAS BUILT THIS GYM TO GIVE YOU A SAFE, EFFECTIVE AND ENJOYABLE
WORKOUT. HOWEVER, THERE IS A RISK ASSUMED BY INDIVIDUALS WHO USE THIS TYPE OF EQUIPMENT. IT IS
VERY IMPORTANT THAT ALL WARNINGS AND INSTRUCTIONS ARE READ AND FOLLOWED BEFORE BEGINNING ANY
EXERCISE PROGRAM.

IT IS ALSO VERY IMPORTANT TO READ AND FOLLOW THE PREVENTATIVE MAINTENANCE SCHEDULE
DESCRIBED IN THIS MANUAL. |F ANY OF THE WARNING LABELS OR STICKERS ARE WORN, FADED, TORN,
SCRATCHED OR MISSING THEY SHOULD BE REPLACED IMMEDIATELY.

WARNING: THERE IS A RISK ASSUMED BY INDIVIDUALS WHO USE THIS TYPE OF EQUIPMENT. TO MINIMIZE
RISK ALWAYS FOLLOW THESE RULES.

1) ITIS ESSENTIAL THAT YOU CONSULT WITH YOUR PHYSICIAN BEFORE BEGINNING ANY EXERCISE PROGRAM.

2) INSPECT EQUIPMENT BEFORE EACH USE FOR LOOSE, WORN, OR FRAYED PARTS (INCLUDING CABLES, NUTS
AND BOLTS). REPLACE PARTS AT FIRST SIGNS OF WEAR (USE ONLY GENUINE BATCA REPLACEMENT
PARTS). USE OF EQUIPMENT THAT IS DAMAGED, WORN, FRAYED OR NOT COMPLETELY ASSEMBLED ON A
SOLID, LEVEL SURFACE MAY RESULT IN INJURY.

3) MAKE SURE ALL ADJUSTMENT PINS ARE FULLY ENGAGED BEFORE USING EQUIPMENT.

4) KEEP ALL PARTS OF THE BODY AND CLOTHING OUTSIDE THE PATH OF ANY MOVING PARTS OF THE GYM. BE
ALERT TO THE POSSIBILITY OF INJURY. DO NOT BE CARELESS.

5) MINORS AND CHILDREN SHOULD NOT BE ALLOWED TO PLAY ON OR AROUND THIS GYM.

TABLE OF CONTENTS

- PAGE PAGE
INSTRUCTIONS 2 LEG PRESS ASSEMBLY 32-36
PARTS LISTING 3-5 FINAL ASSEMBLY AND TROUBLESHOOTING 37
HARDWARE COMPARISON 6-9 CABLE TENSION AND ADJUSTMENTS 38
MAIN ASSEMBLY 10-21 MAINTENANCE 39
UPHOLSTERY 27-30 WARRANTY 40
CABLE ROUTING 22-26 FLoor PLAN LAYouT 41

BATCA FITNESS SYSTEMS 2 OMEGA 2 OWNER'sS MANUAL




FRAME COMPONENTS

ITEM PART NUMBER DESCRIPTION QTY. ITEM PART NUMBER DESCRIPTION QTY.
NO. NQO.
1 BFP-10968 MAIN HuB 1 33 BFP-51776 AXLE 1
2 BFP-10984 LEG ExTENSION/LEG CUurRL | 1 34 BFP-10979 CHEST PRESS/MID Row ARM 1
BAsE 35 BFP-10980 CHeEsT/Back CHROME 1
3 BFP-10971 ReEAR BRACE FRAME 1 ADJUSTMENT
4 BFP-10969 CHEST PRESS/MID Row | 1 36 | BFF-52370 AXLE 1
z SFP- 10975 C pBAE'E/M R 3 37 BFP-11013 |[CHROME SEAT ADJUSTMENT]| 1
h HEST FRESS ID <ow 38 BFP-10976 FrRoONT GuibE Rob/PuULLEY 1
UPRIGHT FRAME HOLDER
6 BFP-10974 Tor FRAME 1 39 | BFP-10977 | ReAr GuioE Rob/PuLLey | 1
7 BFP-51768 CurRVED ANTI-DEFLECTION PLATE 1 HOLDER
8 BFP-52213 ANTI-DEFLECTION PLATE 1 40 BFP-52227 LoNG Guipe Robp 2
9 BFP-10972 ANTI-DEFLECTION PLATE WITH LEG 1 41 BFP-52226 SHORT GuiDE Rob 2
PRrRESS PuLLEY HOLDER
10 BFP-10973 ANTI-DEFLECTION PLATE WITH LEG | 1 42 BFM-10299 Top WEIGHT PLATE 2
ExT./LEG CuRL PULLEY HOLDER 43 BFM-50256 WEIGHT STACK PLATE 38
11 BFP-10990 ReEar BoTtToM BrRACE 1 44 BFP-52143 RuBBerR DoNUT 4
5 SFPi076e OB /E(‘R'GHT) m 3 45 BFP-52165 DouBLE PuLLEY PLATE 2
- RACE/SEARING MOUSING 46 | BFP-10838 FREE FLOATER 1
13 BFP-11015 LEG EXTENISON/LEG CuRL FRAME | ] 27 BFPS 1883 D = C ]
14 BFP-11014 LEG EXTENSION/LEG CURL _ OUBLE FULLEY OVER
BRrRACE 48 BFM-10588 | KNEe HoLp DowN HANDLE | 1
15 BFP-52132 ANTI-DEFLECTION PLATE | 1 49 | BFP-52267 FRONT SHROUD WiTH LOGO | 1
16 BFP-52159 | ANTI-DEFELECTION PLATE | 1 S50 | BFP-52269 | REAR SHROuDWITHLOGO | 1
17 BFP-51836 CurvED ANTI-DEFLECTION PLATE 1 51 BFP-52268 FRONT SHROUD 1
18 BFP-10873 LEFT HANDLE 1 52 BFP-52271 REAR SHROUD 1
19 BFP-10872 RIGHT HANDLE 1 53 BFP-52383 GuipeE Rob SLEEVE 2
20 BFP-10867 LEG ExT./LEG CurL CAM 1
21 BFP-10868 LEG ExT./LEG CURL ARM 1
22 | BFP-52364 6" COUNTER WEIGHT 1 ACCESSDRIES
23 BFP-10871 KNEE ALIGNMENT ROLLER 1
24 EFP_SZ-I .7.7 AXLE -I ITEM NO.| PART NUMBER DESCRIPTION RTY.
25 BFP-10870 KNEE HoLD DowN AssemBLY | 1 54 BFM-51173 Rep QNDYE;'-DW;VE'GHT 2
TACK FULL FIN
26 BFP-52201 KNEE HD:\D DawN Cam 1 5 BFCS0122 G STRAR ]
27 | BFP-51909 XLE ! 56 |BFC-50125 LAT PULL BAR 1
28 BFP-10948 |Back CHROME ADJUSTMENT| 1 5 BFC-50126 SHoRT BAR 1
29 BFP-10978 |CHEsT PRESS/MID Row SwiING| 1
ARM
30 BFP-11018 Mip Row/LAT PuLL KNEE 1
HoLo DowN ROLLER
31 BFP-11017 SwiVEL PULLEY HOLDER 1
32 BFP-51800 CuRrVED ANTI-DEFLECTION 1
PLATE

WWW.BATCAFITNESS.COM 3

OMEGA 2 OWNER’'S MANUAL




HARDWARE UPHOLSTERY
ITEM | PART NUMBER DESCRIPTION QTY. ':EM FART NUMBER DESCRIPTION QTY.
NO. :
58 |BFH-50165 1" SNAP RING 4 94 |BFP-52136 BAack PAD wiTH LUMBAR 2
59 |BFP-51885 Rep PivoT PaoINT CAP 1 95 |BFP-52141 BotTom PAD 1
60 |BFP-51696 |SMaLL ALuMINUM END CAR | 4 96 |BFU-10121| 7" UPHOLSTERED ROLLER 6
61 BFH-50210 GAS SPRING 1 97 |BFP-52130 LARGE BotTtom PaD 1
62 |2xBFC-50128 2 LINK CHAIN 1 98 |BFU-10122( 17" UPHOLSTERED ROLLER 1
63 |14xBFC-50128 14 LINK CHAIN 1
64 |BFH-50622 [ LARGE ALUMINUM END CAP | 6
65 |BFH-50188 SNAP Hook 3
66 |BFH-50221 3" PLASTIC WASHER 4
67 |BFP-51746 1/2"” PULLEY SPACERS 8 B AB LE s
68 |BFH-50173 3 1/2” PuLLEY 1
69 |BFH-50174 4 1/2” PULLEY 19 ITEM | PART NUMBER DESCRIPTION QTY.
70 | BFP-52157 (4 1/2” WipE Groove PuLLEY| 1 NO.
71 BFP-52372 SHCS 5/16"x 1/2” 3 99 [CAB-14009|WEIGHT STACK TO SWIVEL PuULLEY| 1
72 | BFP-52430 BHSCS 3/8” x 3/4” 14 100|CcAB-14010 Low PuLLEY TO MiD PuULLEY 1
73 |BFH-50144 FHSES 3/87x 1" 2 101|CAB-14013 WEIGHT STACK TO LOckouT 1
74 |BFH-50245 FHSCS 5/16x 17" 2
75 |BFH-50620 BHSCS 3/8" x 17 5 102|CAB-14012| FrRee FLDATEEL_'SG EXTENSION 1
76 |BFP-51653 SHCS 3/8”"x 1 1/4” 8
77 |BFH-50351 1 3/8” SHOULDER BoLT 4
78 | BFP-52377 FHSCS 3/8" x 27 2
79 | BFP-51759 SHCS 3/87"x 2”7 7
80 |BFP-51752 SHCS 3/87"x2 1/4” 13
81 BFP-52382 SHCS 3/87"x2 1/27 5
82 | BFP-51750 SHCS 3/8"x 2 3/4” 10
83 | BFP-51748 SHCS 3/87"x3 1/4”7 10
84 | BFP-5174%7 SHCS 3/87x 3” 8
85 | BFP-51884 SHCS 3/8"x4 1/4” 2
86 |BFP-51799 SHCS5 3/8"x5” 2
87 | BFP-51756 SHCS 3/8”"x5 1/4” 4
88 | BFP-52364 SHCS 3/8" x 6” 1
89 |BFH-50267 5/16” NyLock 4
90 (BFH-50147 3/8" Lock WASHER 8
91 BFH-50204 3/8"” CurRVED WASHER 18
92 [(BFH-50146 3/8" FLAT WASHER 99
93 |BFH-50157 3/8” NyLock 62

TOOLS REQUIRED

(] 9/16”” WRENCH
e 9/16” RATCHET

° ALLEN WRENCH
SET

° TAPE MEASURE

(] 1/27” WRENCH
(] 1/2” RATCHET

. 3/4” WRENCH

o SNAP RING PLIERS

BATCA FITNESS SYSTEMS 4

OMEGA 2 OWNER'sS MANUAL




LEG PRESS COMPONENTS

HARDWARE

ITEM PART NUMBER DESCRIPTION QTY. ITEMNO.| PART NUMBER DESCRIPTION RTY
NO. .
103 |[BFP-10992|Rear Botrom Brace (LEFT)| 1 120 |BFH-50174 4 1/2" PULLEY 8
OpPTIONAL* 121 (BFP-51696|5MALL ALUMINUM END CarP| 2
104 [BFP-10973 A;TI-?EFL%?TIDNPPLATE mTH L [ 1 122 (BFP-51746 1/2” PULLEY SPACER 4
XT./LEG CURL PULLEY HOLDER N "
105 [P 10838]  Free Froarer | 1| |23 |B0-52430] SHESS/1etx 1/2" |2
106 |[BFP-52355| PuULLEY SUPPORT PLATE 1 125 |IBFP-51653| SHCS 3/8"x 1 1/47 2
107 |BFP-10981 LEG PRESS BASE L 126 |BFH-50250| 1 1/4” SHOULDER BoLT | 1
108 [BFP-52164| ANTI-DEFLECTION PLATE 1 127 |BFP-51759 SHCS 3/8" x 27 1
109 |BFP-10982 LEG PRESS FRAME 1 128 BFP-51752 SHCS 3/8" 2 1/4” 4
110 [BFP-10860 LEFT HANDLE 1 129 |BFP-52382 SHCS 3/8"x 2 1/2” 2
111 [BFP-10861 RIGHT HANDLE 1 130 |IBFP-51750| SHCS 3/8"x 2 3/4” 2
112 |BFP-52159 ANTI DEFLECTION PLATE 1 131 BFP-51747 SHCS 3/8"x 3" 2
113 [BFP-10851 FOUR ARM 2 132 |[BFP-51748| SHCS3/8"x3 1/4” | 4
114 |BFP-10852 FivoT ARM 1 133 |BFP-51799 SHCS 3/8" x 5” 2
115 |BFP-10853| Lec PRrRess Foot PLATE 1 134 |BFH-50267 5/16" NyLocK 1
116 |BFP-10856|BAack CHROME ADJUSTMENT| 1 135 [BFH-50204| 3/8" CurVED WASHER 4
117 [BFM-50345 PuLLEY COVER 1 136 [BFH-50146 3/8"” FLAT WASHER 30
137 |[BFH-50157 3/8” NyLock 20
138 |BFH-50147 3/8” Lock WASHER 4
U P H D LSTE RY ITEM | PART NUMBER DESCRIPTION RTY.
NO.
139 |CAB-14008 | WEIGHT STACK TO LEG PRESS | 1
ITEM | PART NUMBER DESCRIPTION RTY. FREE FLOATER
ND. 140 |CAB-14011 FREE FLOATER TO CABLE 1
118(BFP-52136| Back PAD WITH LUMBAR 1 LoekouT
119 (BFP-52130 LARGE BoTtToM PAD 1

WWW.BATCAFITNESS.COM

OMEGA 2 OWNER’'S MANUAL




BEVELED LEVELER
BFH-50253 )
- F’lN
| BFH-50238

FLAT LEVELER CABLE §STRAP
BFH-50237 | BFH-50227

& ¢

SNAP RING
BFH-50239

©

3 1/2" PULLEY THREADED COLLAR

RuBBerR DoNUT BFH-50220
BFH-50173 BFM-50529 B
' ‘ LARGE (3;') ALUMINUM
END CaP
3" PLASTIC WASHER BFH-50622
BFH-50221

4 1/2" PULLEY
BFH-50174

2 SMALL (2") ALUMINUM
@ & END CAP
BFP-51696

SLEEVE INSERT

BFP-51744 Rebp Pivar
SNAP Hook PoINT END CAP

BFH-50188 BFP-51885

BATCA FITNESS SYSTEMS 6 OMEGA 2 OWNER'sS MANUAL



FLAT HEAD
SockeT CArP ScrREw
(S51ZES LISTED IN CHART)

3/8" SockeT HEAD CAP SCREW
(51ZES LISTED IN CHART)

PART # BOLT SIZE

BFP-52340|3/8" x 3/4"

BFP-52376|3/8"X 1" ParT # BOLT SIi1ZE
BFP-51653|3/8"x 1 1/4" BFH-50144 FHSCS 3/8"-16 x 1"
BFP-51697|3/8"x1 1/2" BFP-52377 FHSCS 3/8" x 2"
BFP-51759 |(3/8"x 2" BFH-50145 FHSCS 3/8"-16 x2 1/4"
BFP-51752 (3/8"x2 1/4" BFP-52374 FHSCS 3/8"x 2 3/4"

BFP-51750|3/8"x 2 374"
BFP-5174713/8" x 3"
BFP-5174813/8"x3 1/4"
BFP-51760|3/8"x3 1/2"
BFP-52345 |3/8" x 4"

BFP-51884 |3/8"X 4 1/4"
BFP-51751|3/8"x4 1/2"
BFP-51753|3/8" x4 3/4"
BFP-51799 |3/8" x 5"

BFP-51756|3/8"x5 1/4"
BFP-52364 |3/8" x 6"

Hex HEAD CAP SCREW BuTToN HEAD

" W SockeT CArP SCrREwW
(H(%IS-‘)H%BD 2)(534/)4 (BHSCS) 3/8" x 3/4"

BFP-52430
‘\ ZINC PLATED

1/2" SHOouULDER BoLT 1 1/4" SHOULDER BoLT SHCS 5/16"x 1/2"

BFH-50249 BFH-50250 (BFP-52372)
e N oy S
0F Q) Qy @ )/
- <]
5/16"-18 NvyLock 3/!3[\';-1 6 THIN BEBF"I:'] 56DI\J1Y|5_|:|7|:K 1/2"-13 NYLOCK
BFH-50267 YLOCK - _
BFH-50247 SFRRSIES |
0
N
1/2" JaM NuT 3/8" Jdam NuT
BFH-50256 BFH-50149
|< BOLT LENGTH
NOTE: BOLT LENGTH IS MEASURED
FROM THE UNDERSIDE OF THE HEAD
I OF THE BOLT.
rrrrrr e
o 12" 1" 1 152" 2" 21" 3" 312" L 4 152" 5" 512" 6"
10 20 a0 40 S0 E0 70 =11 an 100 110 120 130 140 150

WWW.BATCAFITNESS.COM 7 OMEGA 2 OWNER’'S MANUAL



GRIP SLEEVE

g )
| \ /
]
| /
W\ ﬁfﬁ‘
\
v

\ ———

& é
2 ) e

1" BRoONZE BUSHING -
BFH-50101

/4 0

BFH-50222

1" BRONZE BusHING X 1/2 L
BFH-50297

5/8" BrRoNzE BuUsHING
BFH-50102

RADIAL BEARING
BFH-50602

o8
©

1/2" BRONZE BUSHING
BFH-50103

Q

CABLE PivoT BUSHING
BFH-50248

RuBBer GROMMET
BFH-50199

Q

SHoORT 1/2" BUSHING
BFH-50244

()

1/2" SNAP RING
BFH-50166

O

1" SNAP RING
BFH-50165

BATCA FITNESS SYSTEMS 8

RuBBeErR BUMPERS

1" OuTER PLASTIC CAP
BFH-50111

\

GRIF‘ BAP GRlP BDLLAR

BFH-50200

FLANGED RADIAL BEARING
BFP-51949

®

2 1/2" SNAP RING
BFH-50604

OMEGA 2 OWNER'sS MANUAL



+

3/8" LoNG PuLL PIN

BFM-51176

1/2" LoNG PuLL PIN

3/8" FENDER WASHER

BFM-51172

BFH-50242

Screw CAP WASHER
BFH-50113

ITEMS NOT SHOWN.

BFH-50146

3/8" Lock WASHER
BFH-50147

PART # DESCRIPTION
BFH-50259 MIDNIGHT BLACK PAINT
BFH-50278 SILVER METALLIC PAINT
BFH-50198 LARGE LoGO
BFH-50236 Foam GRIP
BFH-50262 SiLicoN GEL PAck
BFC-10101 1 INCH CHAIN
BFC-10102 12 INCH CHAIN

WWW.BATCAFITNESS.COM

PuLL PIN HANDLE

BFM-51181

] \

\ I

PrLasTic END CAP
(BFP-52101)

/8" SHoORT PuLL PIN

BFM-51175

OB

SIDE MOUNTED
FLANGE BEARING

BFH-50171
L

LINEAR BEARING
BFH-50627

MAGNETIC WEIGHT STACK PIN

3/8" FLAT WASHER 3/8" CURVED WASHER Screw CAP COVER
BFH-50204 BFH-50112

BFM-51173

1/

BArR CATCH RUBBER
SLEEVE
BFH-50240

BEARING RETAINING
Cuip
BFH-50628

OMEGA 2 OWNER’'S MANUAL



f PLEASE FOLLOW ALL DIRECTIONS VERY
CAREFULLY FOR PROPER INSTALLATION.

STEP 1:

NOTE: FOR A MORE CONSISTENT APPEARANCE, POSITION ALL BOLTS IN THE DIRECTION
SHOWN IN EACH FIGURE.

ALL FLAT WASHERS AND NYyLOCKS
ARE 3/8” UNLESS OTHERWISE NOTED.
ANYWHERE A WASHER IS AGAINST THE
ROUND SIDE OF ATUBE THERE IS TO BE A
3/8” CURVED WASHER INSTEAD OF A

DO NOT TIGHTEN
BOLTS UNTIL STEF 4

Rear Brace
Frame

3/8"x 3"
(Qty=4)

Leg Extension/

Leg Curl Base Chest Press/

Mid Row Base

> 2

f A
3/8"'x 1 1/4" \

(Qty=2)

ITEM # PART # DESCRIPTION RTY
1 BFP-10968 MaIN HuB 1
2 BFP-10984 |LEc EXTENSION/LEG CurL BASE| 1
3 BFP-10971 REAR BRACE FRAME 1
4 BFP-10969| CHesT PrReEsSs/MID Row BAsE 1
76 |BFP-51653 SHCS 3/8"x 1 1/4” 2
84 |BFP-51747 SHCS 3/8"x 3”7 4
92 |BFH-50146 3/8"” FLAT WASHER 12
93 |BFH-50157 3/8" NyLock 6
10 OMEGA 2 OWNER'S MANUAL

BATCA FITNESS SYSTEMS




STEP 2! A SKIP THIS STEP IF LEG PRESS WAS PURCHASED.

Anfti-Deflection Plate
with Leg Ext./Leg
Curl Pulley Holder

Anti-Deflection Plate
3/8"'x3 1/4"
Q=2 \\/r }

CE DO NOT TIGHTEN
BOLTS UNTIL STEP 4

3/8"x3 1/4"
(Qty=2)

Chest Press/
Mid Row
Upright Frame

3/8"x5 1/4"
(Qty=2)

3/8" Curved
Washer
(Qty=4)

Anti-Deflection

Plate
ITEM # PART # DESCRIPTION RTY
CHEST PrRESs/MID Raw
BFP-10975 UPRIGHT FRAME
BFP-10974 Top FRAME

BFP-51768 | Curvep ANTI-DEFLECTION PLATE
BFP-52213 ANTI-DEFLECTION PLATE

ANTI-DEFLECTION PLATE WITH LEG
10 BFP-10973 | Exr./LEG CURL PULLEY HOLDER

83 |[BFP-51748 SHCS 3/8"x 3 1/4”

I ENATORIT)

ALL FLAT WASHERS AND NYLOCKS ARE 3/8”

UNLESS OTHERWISE NOTED. ANYWHERE A

WASHER IS AGAINST THE ROUND SIDE OF A TUBE - -
THERE IS TOBE A 3/8” CURVED WASHER 87 BFP-51756 SHES 3/87x5 174

INSTEAD OF A 3/8” FLAT WASHER. 91 BFH-50204 3/8" CurRVED WASHER

92 BFH-50146 3/8"” FLAT WASHER

oo~ IN|d|=

93 BFH-50157 3/8” NyLock
WWW.BATCAFITNESS.COM 11 OMEGA 2 OWNER’'S MANUAL




STEP 2A:

Anfti-Deflection Plate
with Leg Ext./Leg
Curl Pulley Holder

3/8"x3 1/4"

(QWZQ)\\/« -

Anti-Deflection Plate
with Leg Press
Pulley Holder

Top Frame

PLEASE INSTALL THE
ANTI-DEFLECTION
PLATE WITH LEG PRESS
PuLLEY HoLDER (BFP-
1097 3) INSTEAD OF JUST
ANTI-DEFLECTION PLATE
ChestPress/  (BFP.51223) IF Les

Mid Row
Upright Frame PRESS WAS PURCHASED.

3/8"x3 1/4"
(Qty=2)

ijt DO NOT TIGHTEN
BOLTS UNTIL STEF 4

3/8"x5 1/4"
(Qty=2)
3/8" Curved
Washer
_ (Qty=4)
8 N ."/
o [T | IN\
Cur\f/ed ] ipw
Anti-Deflection QUL )
Plate &J‘-/
ITEM # PART # DESCRIPTION RTY
CHEsST PREsSs/MID Raw
5 BFP-10975 UPRIGHT FRAME 1
6 BFP-10974 Tor FRAME 1
7 BFP-51768 CURVED ANTI-DEFLECTION PLATE 1
ANTI-DEFLECTION PLATE WiITH LEG PRESS
9 BFP-10972 PuLLEY HOLDER 1
” ANTI-DEFLECTION PLATE WITH LEG
ALL FLAT WASHERS AND NyLOCKS ARE 3/8 10 BFP-10973 ExT./LEG CURL PULLEY HOLDER 1
UNLESS OTHERWISE NOTED. ANYWHERE A 83 BFP-51748 SHCS 3/8"x 3 1/4" 4
WASHER IS AGAINST THE ROUND SIDE OF A TUBE 84 BFP-51756 SHCS 3/8"x 5 1/4” 2
THERE IS TOBE A 3/ 8” CURVED WASHER 91 BFH-50204 3/8" CURVED WASHER 4
INSTEAD OF A 3/8” FLAT WASHER.
92 BFH-50146 3/8"” FLAT WASHER 8
93 BFH-50157 3/8" NyLock 6

BATCA FITNESS SYSTEMS 12 OMEGA 2 OWNER'sS MANUAL



STEP 3° A DO NOT INSTALL THE REAR BOTTOM BRACE (LEFT) IF OPTIONAL

Rear Botfom
Brace (Right)

3/8"x3 1/4”

A’ (Qty=2)*

ALL FLAT WASHERS AND NYLOCKS ARE
3/8” UNLESS OTHERWISE NOTED.

WWW.BATCAFITNESS.COM

Rear Bottom
Brace (Left)
(with optional
Leg Press Only)

J Brace/Bearing
Housing

\
3/8"x3 1/4"

LEG PRESS WAS NOT PURCHASED AND USE SHCS 3/8” X 3”7
BOLTS INSTEAD OF SHCS 3/8” X 3 14”.

DO NOT TIGHTEN
BOLTS UNTIL STEP 4

(Qty=2)
ITEM # PART # DESCRIPTION RTY
11 BFP-10990 |Rear Botrom Brace (RiGHT) | 1
ReaAr Bottam BrAce (LEFT)
103 | BFP-10992 OpTIONAL* 1
12 BFP-11016 | Jd BRACE/BEARING HOUSING 1
132 | BFP-51748 SHCS 3/87"x3 1/47* 4
92 BFH-50146 3/8" FLAT WASHER 8
93 BFH-50157 3/8"” NyLock 4
13 OMEGA 2 OWNER’S MANUAL



STEP 4:

MAKE SURE ALL BOLTS ARE
/ i \ TIGHTENED BEFORE MDOVING ON.
AND IT IS IMPORTANT THAT THE
MAIN HUB IS SITTING FLAT ON THE
FLOOR BEFORE AND AFTER ALL
BOLTS ARE TIGHTENED.

Leg Extension/

Curved Leg Curl
Anti-Deflection Brace
Plate Anti-Deflection
Plate
(BFP-52132)
3/8"'x 5 1/4"
(Qty=2)
—L/&
=
3/8" Curved
Washer
(Qty=4)
3/8"x2 3/4"
" " (Q‘I‘yzz)
3/8"x3 1/4 =
(Qty=2) / Leg Extension/
) ) Leg Curl
Anti-Deflection Frame
Plate
(BFP-52159)
ITEM # PART # DESCRIPTION RTY
13 BFP-11015 LEG ExTENISON/LEG CURL FRAME 1
14 BFP-11014 |LeEc ExTENSION/LEG CUrRL BrRACE| 1
15 BFP-52132 ANTI-DEFLECTION PLATE 1
16 BFP-52159 ANTI-DEFELECTION PLATE 1
17 BFP-51836 | CurvED ANTI-DEFLECTION PLATE 1
ALL FLAT WASHERS AND NYLOCKS ARE 3/8" 82 |BFP-51750 SHCS 3/8"x 2 3/4” 2
UNLESS OTHERWISE NOTED. ANYWHERE A 83 BFP-51748 SHCS 3/8”x3 1/4” 2
WASHER IS AGAINST THE ROUND SIDE OF A TUBE 87 BFP-51756 SHCS 3/8"x5 1/4” 2
THERE IS TO BE A 3/8” CURVED WASHER 91 BFH-50204 3/8" CurRVED WASHER 4
INSTEAD OF A 3/8” FLAT WASHER. 92 |BFH-50146 3/8" FLAT WASHER 8
93 BFH-50157 3/8"” NyLock 6
BATCA FITNESS SYSTEMS 14 OMEGA 2 OWNER'S MANUAL




STEP 5:

I

]

Right Handle

7
s e
-

N
/ 3/8" Curved

i Washer
3/8'x 4 1/4  (Qly=4)

ALL FLAT WASHERS AND NYLOCKS ARE 3/8”
UNLESS OTHERWISE NOTED. ANYWHERE A
WASHER IS AGAINST THE ROUND SIDE OF A TUBE
THERE IS TO BE A 3/8” CURVED WASHER
INSTEAD OF A 3/8” FLAT WASHER.

WWW.BATCAFITNESS.COM

1" Snap Ring
(Qty=2)

Leg Ext./Leg Curl

Cam

ITEM # PART # DESCRIPTION RTY
18 BFP-10873 LEFT HANDLE 1
19 BFP-10872 RIGHT HANDLE 1
20 BFP-10867 LEG EXT./LEG CurL CAM 1
58 BFH-50165 1” SNAP RING 2
85 BFP-51799 SHCS 3/8”"x4 1/4” 2
91 BFH-50204 3/8" CurRVED WASHER 4
92 BFH-50146 3/8” NyLock 2

15 OMEGA 2 OWNER’S MANUAL



STEP 6:

ﬁ/@

3/8"x 6"

6" Counter Weight

Knee Alignment

Roller
FHSCS 5/16" x 1"
(Qty=2) Red Pivot
> Point Cap
Axle ‘
Leg Ext./Leg Q BHSCS
Curl Arm Sig Xl
ITEM # PART # DESCRIPTION RTY

21 BFP-10868 LEG ExT./LEG CURL ARM
22 |BFP-52364 6" CoOUNTER WEIGHT
23 |BFP-10871 | KNEE ALIGNMENT ROLLER
24 |BFP-52177 AXLE

59 |BFP-51885 ReD PivoT PoiNT CAP
74 |BFH-50245 FHSCS 5/16x 17
75 |BFH-50620 BHSCS 3/87"x 17
88 |BFP-52364 SHCS 3/8" x 6"

92 |BFH-50146 3/8" FLAT WASHER

ALL FLAT WASHERS AND NYLOCKS ARE 3/8”

= |=]=IN]|=|=[=|=|=

UNLESS OTHERWISE NOTED.

BATCA FITNESS SYSTEMS 16 OMEGA 2 OWNER'sS MANUAL



STEP 7:

3/8'x2 1/2"
(Qty=2)

Back Chrome
Adjustment

5/16" x 1/2"
(Qty=2)
Knee Hold
Down Cam
Knee Hold
Down
Assembly
ITEM # PART # DesCRIPTION QTy
25 |BFP-10870 KNEE HoLb DowN ASSEMBLY 1
26 |BFP-52201 KNEE HoLp DowN CaM 1
27 |BFP-51909 AXLE 1
28 |BFP-10948 | Back CHROME ADJUSTMENT 1
71 |BFP-52372 SHCS 5/716"x 1/2” 2
73 |BFH-50144 FHSCS 3/8"x 1" 2
81 |BFP-52382 SHCS 3/8"x2 1/27 2
ALL FLAT WASHERS AND NYLOCKS ARE 3/8” 92 |BFH-50146 3/8"” FLAT WASHER 4
UNLESS OTHERWISE NOTED. 93 |BFH-50157 3/8" NyLock 2

WWW.BATCAFITNESS.COM 17 OMEGA 2 OWNER’'S MANUAL



STEP 8:

BHSCS
3/8"x 1"
(Qty=2)

Mid Row/Lat Pull
Knee Hold
Down Roller

ALL FLAT WASHERS AND NyLOCKS ARE 3/8”
UNLESS OTHERWISE NOTED. ANYWHERE A
WASHER IS AGAINST THE ROUND SIDE OF A TUBE
THERE IS TO BE A 3/8” CURVED WASHER
INSTEAD OF A 3/8” FLAT WASHER.

BATCA FITNESS SYSTEMS

1" Snap Ring
(Qty=2)

Swivel Pulley
Holder

Small Aluminum
End Cap
(Qty=2)

Chest Press/

Mid Row

Swing Arm

/85"
(Qty=2)

3/8" Curved
Washer
(Qty=4)

ITEM # PART # DESCRIPTION RTY

29 BFP-10978 | CHesT PrESS/MID ROW SWING ARM 1
Mip Row/LAT PuLL KNEE

30 |BFP-11018 HoLpo DowN ROLLER 1
31 BFP-11017 SwiIVEL PULLEY HOLDER 1
32 |BFP-51776 AXLE 1
60 |BFP-51696| 5SMALL ALUMINUM END CAP 2
58 ([BFH-50165 1” SNAP RING 2
75 |BFH-50620 BHSCS 3/8"x 17 2
86 |[(BFP-51799 SHCS 3/8”"x57” 2
91 BFH-50204 3/8"” CurRVED WASHER 4
93 |[BFH-50157 3/8” NyLock 2
18 OMEGA 2 OWNER'S MANUAL




STEP 9:

Small
Aluminum
Cap
(Qty=2)

BHSCS
3/8"x 1"
(Qty=2)

Chest Press/
Mid Row Arm

)
\(\ ’Af

\

Y a).¢ “

N?yd! j

/“@i. |
Chest/Back a.’-,f‘ |7
Chrome » |\ -

Adjustment
Tube

ITEM # PART # DESCRIPTION RTY

34 BFP-10979 CHEST PRESS/MID Row ARM 1

35 BFP-10980 CHEsST/BACck CHROME ADJUSTMENT | 1

36 BFP-52370 AXLE 1
ALL FLAT WASHERS AND NYLOCKS ARE 3/8”

60 BFP-51696 SMALL ALUMINUM END CAP 2
UNLESS OTHERWISE NOTED.

71 BFP-52372 SHCS 5/16"x 1/2” 1

75 BFH-50620 BHSCS 3/8"x 1”7 2

WWW.BATCAFITNESS.COM 19 OMEGA 2 OWNER’'S MANUAL




STEP 10:

/]
N <
/, "y
D
3/8"x2 3/4"
~q
MAKE SURE THIS BOLT GOES l
N
ijj THROUGH THE BOTTOM AND TOP \
& 2

-
~—\)

HOLES OF THE GAS SPRING

ALL FLAT WASHERS AND NYLOCKS ARE 3/8”
UNLESS OTHERWISE NOTED.

BATCA FITNESS SYSTEMS

\

\Q

Chrome
Seat Adjusment

Gas Spring

ITEM # PART # DESCRIPTION RTY
37 BFP-11013 CHROME SEAT ADJUSTMENT 1
61 BFH-50210 GAS SPRING 1
80 BFP-51752 SHCS 3/8"x2 1/4” 1
82 BFP-51750 SHCS 3/8"x 2 3/4” 1
92 BFH-50146 3/8"” FLAT WASHER 2
93 BFH-50157 3/8" NyLock 2

20 OMEGA 2 OWNER'S MANUAL




3/8"x3"
(Qty=4)

Front Guide Rod/
Pulley Holder

Guide Rod
Sleeve
(Qty=2)

Rear Guide
Rod Double Long Guide
| ~~—Pulley Holder Rods
- (Qty=2)
Short Guide
Rods
(Qty=2)
Red Weight
Stack Pull
Pin
Top Weight
Plate
(Qty=2)
Weight
Stack
Plate
(Qty=38)
Yellow
Weight
Stack Pull
= Pin
|
|
|
|
L
PART # DESCRIPTION QTY
38 BFP-10976 FrRoNT GuipeE Rob/PuLLEY HOLDER 1
39 BFP-10977 ReaAr GuipE Rob/PuLLEY HOLDER 1
MAKE SURE THE SCREW IN THE
SEE EEE S Ee T 1 s e 40 BFP-52227 LoNng GuipE Rob 2
TOWARDS THE BACK OF THE WEIGHT 41 BFP-52226 SHORT Guibe Rob 2
STACK AND THE SLEEVE IS PUSHED UP 42 BFM-10299 Tor WEIGHT PLATE 2
AELINENT TRIE [RIUTEIEER Rz @7 ikl 43 [BFM-50256 WEIGHT STACK PLATE 38
GuibeE Raob HOLDER ONCE IT IS IN 44 BFP-52 143 RUBBER DONUT 4
:‘;EE\ETHTE” THE SCREWTE KEER IT 53 | BFP-52383 Guipe Rob SLEEVE 2
' 54 BFM-51 173 |Rep AND YELLOW WEIGHT STACK PuLL PIN| 2
ALL FLAT WASHERS AND NYLOCKS ARE 84 BFP-51747 SHCS 3/8”" x 3” 4
3/8” UNLESS OTHERWISE NOTED. 92 BFH-50146 3/8” FLAT WASHER 8
93 BFH-50157 3/8” NyLock 4

WWW.BATCAFITNESS.COM 21 OMEGA 2 OWNER’'S MANUAL




STEP 12:

1 3/8" Shoulder Bolt

3/8"x2 1/4" 5/16" Nylock
3/8"x 2 e,
- /////’
_—
g

3/8(8§“ ; 3)/4“ n 0 :/’ /@/’/@/é.
y: g . .
With 1/2" o - 2 Link Chain
Pulley Spacers _® =S

(Qty=4)

3/8"x2 1/4"
4 1/2"
Pulley

3/8” X 2 ny=9)

CAB-14009 .)-)\,

A EVERY PLACE THAT A
PULLEY IS INSIDE A TUBE
THERE MUST BE A PULLEY
SPACER IN USE INSTEAD OF A

A.“iE'A ' = S 5)\

= STOP BALL AND THE SR
5 STRAP END OFF OF W\
THE CABLE IN ORDER | s
Qle S

TO ROUTE IT.

NOTE: THE THREADED BOLT ON
THE END OF THE CABLE MUST

BE THREADED AT LEAST 1V2”

THE ToOP PLATE OF THE ITEM
WEIGHT STACK. THE BOLT # PART # DESCRIPTION QATY
MUST ALSO BE SEEURED WITH 99 CAB-14009 WEIGHT STACK TO SWIVEL PULLEY 1
A 1/2” JAM NUT TO ENSURE A
SAFE AND FPROPER 45 BFP-52165 DouBLE PuLLEY PLATE 2
CONNECTION. 62 |2xBFC-50128 2 LINK CHAIN 1
65 BFH-50188 SNAP Hook 1
CAB-14009 69 | BFH-50174 4 1/2" PULLEY 9
—e=H=5 {) J ) 67 BFP51746- 1/2" PULLEY SPACERS 4
’ 136 V4" 77 BFH-50351 1 3/8" SHOULDER BoLT 1
. 79 BFP-51759 SHCS 3/8”" x 2” 3
80 BFP-51752 SHCS 3/8"x2 1/4” 5
82 BFP-51750 SHCS 3/8"x 2 3/4” 2
ALL FLAT WASHERS AND NYLOCKS ARE 3/8” 89 BFH-50267 5/16"” NyLock 1
UNLESS OTHERWISE NOTED. 92 BFH-50146 3/8” FLAT WASHER 14
93 BFH-50157 3/8” NyLock 10

BATCA FITNESS SYSTEMS 22 OMEGA 2 OWNER'sS MANUAL



" ,{w N
STEP 13:
B
]

START CABLE ROUTING HERE.

YOuU MUST TAKE THE LARGE
STOP BALL AND THE STRAP ’/
END OFF OF THE CABLE IN ’/
ORDER TO ROUTE IT.

7

)
7

C

\

R TS
s

ML
il
N

Y
o\

77777/

R 7;§ [
")\—‘j N== e
W& N7 =
== 2

X 4 \b ‘

e —j S ([ CEF

NeJ) =N N

,
\

1 3/8" Shoulder Bolt

3/8"x2 3/4"
CAB-14010

3/8"x2 3/4”

5/16" Nylock

1/2" Pulley Spacer
(Qty=2)

3 1/2" Pulley

A EVERY PLACE
THAT A PULLEY
IS INSIDE A TUBE
THERE MUST BE A
PULLEY SPACER IN
USE INSTEAD OF A
FLAT WASHER.

4 1/2" Pulley
(Qty=2)
_o°

1/2" Pulley Spacer
(Qty=2)

4 1/2" Wide Groove Pulley

3/8'x2 3/4° \\\\ . Srap Hook
3/8"x 2 1/4" Syes:
"\ 5/16" Nylock
1 3/8" Shoulder Bolt
3/8"x2 1/2" LARGE STOP BALL
ON CABLE GODES
DOWN ON THIS END.
ITEM # PART # DESCRIPTION RTY
100 |[CAB-14010 Low PULLEY TO MID PULLEY 1
CAB-14010 65 |BFH-50188 Snap Hook 2
@@ g C-‘%i@ 67 |BFP-51746 1/2" PULLEY SPACER 4
184 5/8” | 68 |BFH-50173 3 1/2” PuLLEY 1
69 |BFH-50174 4 1/2” PuLLEY 2
70 |BFP-52157| 4 1/2” WibeE GrRoovE PuULLEY 1
77 |BFH-50351 1 3/8" SHoOULDER BoLT 2
ALL FLAT WASHERS AND NYLOCKS ARE 3/8" 80 |BFP-51752 SHCS 3/8"x 2 1/4”" 1
UNLESS OTHERWISE NOTED. ANYWHERE A g1 BFP-52382 SHCS 3/8"x 2 1/2" 1
WASHER IS AGAINST THE ROUND SIDE OF A TUBE 82 BFP—5175D SHBS S/B”XZ 3/4” 3
THERE IS TO BE A 3/8” CLURVED WASHER
INSTEAD OF A 3/8” FLAT WASHER. 89 BFH-50267 5/16" NvLock 2
92 |BFH-50146 3/8" FLAT WASHER 6
93 (BFH-50157 3/8” NyLock 6
23 OMEGA 2 OWNER’S MANUAL

WWW.BATCAFITNESS.COM




STEP 14! A SKIP THIS STEP IF LEG PRESS WAS PURCHASED.

3/8"x 2"

3/8"x2 1/4"
(Qty=3)

4 1/2" Pulley
(Qty=3)

Free Floater

CAB-14013

OE———

g P! e eno on roe caste Mugs
a’ MUST
fj) ﬂ’ ° ¢ BE THREADED AT LEAST 1/2”
Q) _-= 'v< g’ THE TorP PLATE oF THE
(s ! Q 0’ WEIGHT STACK. THE BOLT
T T 1 7T MUST ALSO BE SECURED WITH
A 1/2” JAM NUT TO ENSURE A
SAFE A N D PROPER
CONNECTION.
CAB-14013 ( ( ITem # PART # DESCRIPTION RTY
\ \ a:@:D 101 |[CAB-14013 WEIGHT STACK TO LocKkouT 1
) )
46 BFP-10838 FREE FLOATER 1
66 3/47 '| 9 |BFH-50174 4 1/2" PuLLEY 3
79 |BFP-51759 SHCS 3/8"x 2”7 1
80 |BFP-51752 SHCS 3/8”x 2 1/4” 3
ALL FLAT WASHERS AND NYLOCKS ARE 92 |BFH-50146 3/8"” FLAT WASHER 6
3/8"” UNLESS OTHERWISE NOTED. 93 |BFH-50157 3/8"” NyLock 4

BATCA FITNESS SYSTEMS 24 OMEGA 2 OWNER'sS MANUAL



STEP 14A: A SKIP THIS STEP IF LEG PRESS WAS NOT PURCHASED.

3/8"'x2 1/4"
(Qty=2)
®
Pulley Support
Plate -
3/8"'x2 1/2" o ®
(Qty=2) NN
L— : - “
[ o = C = i __ =
@® S <o
3/8"x2 1/4" — O . bt ———
(Qty=3) - iy T - S
@
@ 4 1/2" Pulley
(Qty=6)
Free Floater
(Qty=2)
CAB-14008
1/2" Jam N d
Q
3 l:: :n
® g §
NoTE: THE THREADED BOLT ON
THE END OF THE CABLE MUST
BE THREADED AT LEAST 1/2”
THE Tor PLATE oF THE
WEIGHT STACK. THE BOLT
MUST ALSO BE SECURED WITH
A 1/2” JAM NUT TO ENSURE A
SAFE A ND PROPER
CONNECTION.
ITEM # PART # DESCRIPTION RTY
CAB-14008 WEIGHT STACK TO LEG PRESS
( ( o 139 [CAB-14008 FREE FLOATER 1
) ) _
46 |(BFP-10838 FREE FLDATER 2
105 7/87 | 106 |BFP-52355| PuLLEY SUPPORT PLATE 1
120 |BFH-50174 4 1/27” PULLEY 6
80 |[(BFP-51752 SHCS 3/87 2 1/4” 5
129 |BFP-52382 SHCS 3/8"x 2 1/27 2
ALL FLAT WASHERS AND NYLOCKS ARE 3/8” g2 BFH-50146 3/8"” FLAT WASHER 12
UNLESS OTHERWISE NOTED. 93 EFH_SD-I 57 3/8” NYLDCK .7
25 OMEGA 2 OWNER’'S MANUAL

WWW.BATCAFITNESS.COM



STEP 15:

1/2" Jam

&
®
—

e N
—

7/
A

Nut

NOTE: THE THREADED BOLT ON
THE END OF THE CABLE MUST
BE THREADED AT LEAST V2%
THE FREE FLOATER. THE BOLT
MUST ALSO BE SECURED WITH
A 1/2” JAM NUT TO ENSURE A
SAFE

A ND PROPER

CONNECTION.

CAB-14012
° 5/16" Nylock

%
R A N I~ : J 0
1 3/8" Shoulder Bolt a0 2
0
0
:
:
3/8'x 2" — : ’ :
v 3 >
- \ ’ ®
Cover ;. ~ z 3/8" x
" 5 Pulley 2 1/4"
e - (Qty=5)
- . ’ 3/8"x 2"
FHSCS 3/8" x 2"f/ el
(Qty=2) < (Qty=2)
TAKE STRAP
END OFF OF
CABLE FOR
EASY ROUTING. ITEM # PART # DESCRIPTION RTY
102 [CAB-14012| FREE FLOATER LEG EXTENSION CAM 1
47 BFP-51883 DouBLE PuLLEY CovER 1
CAB-14012 69 |BFH-50174 4 1/2” PuLLEY 5
() f) o 77 |BFH-50351 1 3/8" SHOULDER BoLT 1
78 BFP-52377 FHSCS 3/8” x 2”7 2
93 mie” | 79 |BFP-51759 SHCS 3/8" x 2" 2
80 BFP-51752 SHCS 3/8”"x2 1/4” 3
89 BFH-50267 5/16"” NyLock 1
ALL”FLAT WASHERS AND NYLOCKS ARE 92 BFH—SD 1 46 3/8" FI_AT WASHER B
3/8 UNLESS OTHERWISE NOTED. 93 BFH-SD _I 5,7 3/8” NYLI:II:K ,7
BATCA FITNESS SYSTEMS 26 OMEGA 2 OWNER'sS MANUAL



STEP 16:

|

IS
)
!

|
= @

(2

) g —E"—))— e
d— =S
\
|

e

= Y

™

, ,
‘}5 %0 “

Ny
Y R

€\

[\

\
2\
YON=

/

(o)
AS
=

LT Dy
TR
Rl

]

g\_'\'
]

-

|

ALL FLAT WASHERS AND NYLOCKS ARE 3/8”

UNLESS OTHERWISE NOTED.

WWW.BATCAFITNESS.COM

Back Pad

With Lumbar

Bottom Pad

Ny,

)

3/8" Lock
Washer
(Qty=4)

3/8"'x1 1/4"

o @ ‘/9".2)

ITEM # PART # DESCRIPTION RTY
94 |BFP-52136| Back PAD wiTH LUMBAR 1
95 |BFP-52141 BotTtom PAD 1
76 |BFP-51653| SHCS53/8"x 1 1/4” 4
90 |BFH-50147 3/8" Lock WASHER 4
92 |BFH-50146 3/8" FLAT WASHER 4

27 OMEGA 2 OWNER’S MANUAL




ALL FLAT WASHERS AND NYLDCKS
ARE 3/87 UNLESS OTHERWISE

NOTED.

BATCA FITNESS SYSTEMS

SR

e

. _,' —33
130 :

A,

a

| @
I
[6)

Egﬁ

’" 4
‘li%g!

)

STEP 17:

Lat Pull Bar

Ab Strap

(Qty=2)

ANAARRAN

[

End Cap
(Qty=2)

N

]
I

7" Upholstered Roller

Large Aluminum

BHSCS 3/8" x 3/4"
(Qfy=2)

ITEM # PART # DESCRIPTION RTY
96 BFU-10121 7" UPHOLSTERED ROLLER 2
55 BFC-50122 AB STRAP 1
56 BFC-50125 LAT PuLL BAR 1
57 BFC-50126 SHORT BAR 1
63 14xBFC-50128 14 LINK CHAIN 1
64 BFH-50622 LARGE ALUMINUM END CAP 2
72 BFP-52430 BHSCS 3/8"7 x 3/4” 2

28 OMEGA 2 OWNER'S MANUAL




STEP 18:

4
(
Back Pad
With Lumbar
3/8"x1 1/4"
(Qty=2)
| L i
00
0
0 20
0
0
0
Q g "
& % %
% :
Large Bottom =
Pad ® 5 % %
o\ © 0 / »
w,
% s
- ) ® % 5
3/8" Lock
Washer 0 o
(Qty=4) ® ®
3/8"x2 3/4"
(Qty=2)
ITEM # PART # DESCRIPTION RTY
94 BFP-52136| Back Pab WiITH LUMBAR 1
Q7 BFP-52130 LARGE BoTtToM PAD 1
76 BFP-51653| SHCS 3/8”’x 1 1/4” 2
82 BFP-51750| SHCS 3/8"’x 2 3/4” 2
ALL FLAT WASHERS AND NYLOCKS ARE 3/8” an BFH-50147 3/8" Lock WASHER 4
HNLESS OTHERWISE NOTED. 92 |BFH-50146| 3/8" FLAT WASHER 4
WWW.BATCAFITNESS.COM 29 OMEGA 2 OWNER’'S MANUAL




STEP 19:

3" Plastic Washer

(Qty=4)

7" Upholstered Roller
(Qty=4)

Large Aluminum
End Cap

BHSCS 3/8" x 3/4"
(Qty=4)

ALL FLAT WASHERS AND NYLOCKS ARE

3/87” UNLESS OTHERWISE NOTED.

BATCA FITNESS SYSTEMS

with 3/8"
Curved Washers

ZA
N

R

!ii_;-:(
/]

-

Z=

TN
x&}é&\% .

T

\-
LN

o

U

Knee Hold
Down Handle

ITEM # PART # DESCRIPTION RTY
96 |BFU-10121 7" UPHOLSTERED ROLLER 4
98 |BFU-10122 17" UPHOLSTERED ROLLER 1
48 |BFM-10588 KNEE HoLp DowN HANDLE 1
64 |BFH-50622 LARGE ALUMINUM END CAP 4
66 |BFH-50221 3" PLASTIC WASHER 4
72 |BFP-52430 BHSCS 3/8”" x 3/4” 4
79 |BFP-51759 SHCS 3/87 x 2”7 1
91 BFH-50204 3/8" CurRVED WASHER 2
93 |(BFH-50157 3/8” NyLock 1

30 OMEGA 2 OWNER'S MANUAL



STEP 20: Front Shroud

With Logo
& &
B
@
| e
@

ALL FLAT WASHERS AND NYLOCKS ARE 3/8”
UNLESS OTHERWISE NOTED.

WWW.BATCAFITNESS.COM

Rear Shroud
@
Rear Shroud
With Logo
% \ N
BHSCS 3/8" x 3/4"
(Qty=4)
Front Shroud

S
s S
D )
Q 3
3 S
: S
. S
3 9
G S
: S e 2
S
S -

0 T~
of| = e,

ITEM # PART # DESCRIPTION RTY
49 BFP-52267 FRONT SHROUD WITH LOGO 1
50 BFP-52269 REAR SHROUD WITH LOGO 1
51 BFP-52268 FRONT SHROUD 1
52 BFP-52271 REAR SHROUD 1
72 |BFP-52430 BHSCS 3/8" x 3/4” 8
92 |BFH-50146 3/8"” FLAT WASHER 8

31 OMEGA 2 OWNER’'S MANUAL




LEG PRESS OPTION

74 \ 1 U
STEP 21: THIS SECTION IS ONLY FOR THOSE WHO PURCHASED THE

LEG PRESS OPTION.

ALL FLAT WASHERS AND NYLOCKS ARE

3/87” UNLESS OTHERWISE NOTED.

BATCA FITNESS SYSTEMS

—3/8"x 1 1/4"

(Qty=2)

Leg Press
Base

Anti-Deflection Plate

3/8"x3 1/4"
(Qty=2)

ITEM # PART # DESCRIPTION RTY
107 |BFP-10981 LEG PRESS BASE 1
108 |BFP-52164 ANTI-DEFLECTION PLATE 1
125 |BFP-51653 SHCS 3/8"x 1 1/4” 2
132 |BFP-51748 SHCS 3/87"x3 1/47 2
136 |BFH-50146 3/8" FLAT WASHER 8
137 |BFH-50157 3/8” NyLock 4

32 OMEGA 2 OWNER'S MANUAL




STEP 22:

Leg Press
Frame

Washer
(Qty=4)

ALL FLAT WASHERS AND NYLOCKS ARE 3/8”
UNLESS OTHERWISE NOTED.

WWW.BATCAFITNESS.COM

Plate

Anti-Deflection

Leg Press
Pivot Arm

N
3/8"x3 1/4"

(Qty=2)

3/8"'x57”.
(Qty=2)

ITEM # PART # DESCRIPTION RTY
109 BFP-10982 LEG PRESS FRAME 1
110 BFP-10860 LEFT HANDLE 1
111 BFP-10861 RIGHT HANDLE 1
112 BFP-52159 ANTI DEFLECTION PLATE 1
113 | BFP-10851 Four ARM 2
114 | BFP-10852 PivoT ARM 1
132 | BFP-51748 SHCS 3/8"x 3 1/4” 2
133 | BFP-51799 SHCS 3/8"x 57" 2
135 BFH-50204 3/8" CURVED WASHER 4
136 | BFH-50146 3/8" FLAT WASHER 4
137 | BFH-50157 3/8" NyLock 4

33

OMEGA 2 OWNER’'S MANUAL




STEP 23:

Back Adjustment
Tube

5/16" x 1/2"
(Qty=2)

(Qty=4)

ALL FLAT WASHERS AND NYLOCKS ARE
3/8” UNLESS OTHERWISE NOTED.

BATCA FITNESS SYSTEMS

Leg Press
Foot Plate

" & =7 PV

ot 7 =

Ve RARARALARARRAARRRARRERRRERER

< -
Small Aluminu \

End Cap

(Qty=2)

ITEM # PART # DESCRIPTION RTY
115 |BFP-10853 LEG PRESS FooOT PLATE 1
116 |BFP-10856 BAck CHROME ADJUSTMENT 1
121 |BFP-51696 SMALL ALUMINUM END CaP 2
123 |BFP-52430 SHCS 5/16"x 1/2” 2
124 (BFH-50620 BHSCS 3/8"x 1”7 4
136 |BFH-50146 3/8" FLAT WASHER 2

34 OMEGA 2 OWNER'S MANUAL



STEP 24:

@
1/2" Jam
Nut

E| NOTE: THE THREADED BOLT ON
Ll CAB-14011 THE END OF THE CABLE MUST
W| BE THREADED AT LEAST 1/2”
|’ :QQ THE FREE FLOATER. THE BOLT
@ \1\‘%&\:\%/‘ MUST ALSO BE SECURED WITH

J Q:v@%:\j A 1/2” JAM NUT TO ENSURE A

A
_} ¢§¢§;\¢§¢§ SAFE AN D PROPER
b NSV

? Qa&j\:\\%:\‘ CONNECTION.

U 3/8"x2 1/4"
i§1
: 3/8'x 2 3/4"
A 4 (Qty=2)
S SN
% W\\(‘ = §1 3/8" Shoulder Bolt
o - i
P -

3/8"x 2"

Pulley Cover 1/2" Pulley
Spacer
(Qty=4)
4 1/2" Pulley
(Qty=9)
CAB-1401M ( (
i b -
142 1/8”
ITEM # PART # DESCRIPTION QRTY
® POSITION THE CABLE GUARD TAB ON THE
PULLEY COVER SO THAT THE TAB PREVENTS FREE FLOATER TO CABLE
THE CABLE FROM COMING OUT OF IT’S TRACK 140 CAB-14011 LockouTt 1
ON THE 4 1/2” PULLEY. AN EXAMPLE OF THIS 117 BFM-50345 PuLLEYy CovER 1
POSITIONING CAN BE SEEN IN THE FIGURE 120 BFH-50174 4 1/2" PULLEY 5
ABOVE. THE CABLE GUARD TAB SHOULD BE -
POSITIONED SO THAT IT IS IN THE MIDDLE OF 122 BFP-51746 1/2" PULLEY SPACER 4
THE CABLE WRAP ON THE 4 1/2” PULLEY, 126 BFH-50351 1 3/8" SHOULDER BoLT 1
BETWEEN POINTS “A” AND “B”. THIS WILL 127 BFP-51759 SHCS 3/8" x 27 1
ALLOW BETTER PROTECTION AND PREVENT 128 BFP-51752 SHCS 3/8"x 2 1/4" 2
THE CABLE FROM RUBBING THE CABLE GUARD
AB. 130 | BFP-51750 | SHCS53/8"x2 3/4" | 2
134 BFH-50267 5/16"” NyLock 1
136 | BFH-50146 3/8" FLAT WASHER 6
ALL FLAT WASHERS AND NYLOCKS ARE 3/8” -I 3!7 BFH'SD -I 57 3/8” NYLDEK 5

UNLESS OTHERWISE NOTED.

WWW.BATCAFITNESS.COM 35 OMEGA 2 OWNER’'S MANUAL



STEP 25!

I

\

\

A~ )
!
vV s\ wW

L
E—

LLLLLLLLLLLLLL/ETEER

\/\v

lalelelofelolelofofofofolo/oleofofofofo/o] LT

U ‘7
® ‘ |
3/8'x1 1/4"
(Qty=2)
ST
Large
Bottom
Pad

ALL FLAT WASHERS AND NYLOCKS ARE

3/87” UNLESS OTHERWISE NOTED.

BATCA FITNESS SYSTEMS

3/8" Lock
Washer
(Qty=4)
3/8” X 3||
(Qty=2)

ITEM # PART # DESCRIPTION RTY
118 |BFP-52136 Back PAab WITH LUMBAR 1
119 |BFP-52130 LARGE BoTtToM PAD 1
125 |BFP-51653 SHCS 3/8”x 1 1/4” 2
131 |BFP-51747 SHCS 3/8” x 37 2
138 |BFH-50147 3/8"” Lock WASHER 4
137 |BFH-50146 3/8” FLAT WASHER 4

36 OMEGA 2 OWNER'S MANUAL




FINAL ASSEMBLY AND TROUBLESHOOTING

WEIGHT STACK DECALS:

200 lb
10 Ib /H /H/Sﬁcker ] /2”
Strip

Top Plate ..I_I
- = il il
e ] b "\
LERE ¢ @6\
: @0 o )
o/

T go_

200LB STACK

=]

IMPORTANT - CHECK THESE COMPONENTS BEFORE USING GYM:

1/2" Jam

e EACcH CABLE WITH A THREADED BOLT ON EITHER END
MUST BE THREADED AT LEAST 1/2” INTO ITS ATTACHMENT,
WHETHER IT BE A FREE FLOATER, LOckouT FREE FLOATER, OR
THE ToOP PLATE OF THE WEIGHT STACK. EACH MUST ALSO BE
SECURED WITH A 1/2" JAM NUT TO ENSURE A SAFE AND
PROPER CONNECTION.

Tor PLATE

e RECORD YOUR SERIAL NUMBER ON THE FRONT OF THIS
MANUAL AND KEEP FOR YOUR RECORDS. THE SERIAL
NUMBER CAN BE FOUND BACK OF THE LEG
ExXTENSION/LEG CURL BASE AS SHOWN IN THE FIGURE
TO THE LEFT.

Serial Number

GuUIDE RAD

° CLEAN GUIDE RODS WITH A LINT-FREE CLOTH AND APPLY A THIN LAYER OF SILICONE LUBRICANT (PART # BFH-
50262) To EACH GUIDE ROD. THIS WILL ENSURE A GLASS SMOOTH PERFORMANCE FROM YOUR WEIGHT STACK.

WWW.BATCAFITNESS.COM 37 OMEGA 2 OWNER’'S MANUAL



CABLE ADJUSTMENTS

e ADJUST CABLES TO PROPER TENSION FROM ANY OF THE LOCATIONS SHOWN BELOW.

THREADED IN TO ITS COUNTERPART. IT IS VERY IMPORTANT THAT THE 1/2” JAM NUT BE WRENCH TIGHT-
ENED TO THE COUNTERPART TO ENSURE THAT THE THREADED ADJUSTABLE END OF THE CABLE DOES NOT
BACK OUT OF ITS COUNTERPART.

i NOTE: ALL CABLES WITH THREADED ADJUSTABLE ENDS MUST HAVE AT LEAST 1/2"” OF THE THREADS

. NOTE: IF THE TOP PLATE RAISES OFF OF THE SECOND PLATE IN THE WEIGHT STACK, THEN THE CABLE TEN-
SION IS TOO TIGHT. YOU WILL NEED TO TAKE SOME OF THE TENSION OUT TO LOWER THE TOP PLATE FLUSH
WITH THE SECOND PLATE.

N ®
o 9
®
&
® D) &
~ 'y
® ( o;
. .Q
® % ®
e
® 5
s
Q
s~ ©
L1/

BATCA FITNESS SYSTEMS 38 OMEGA 2 OWNER'sS MANUAL



PREVENTIVE MAINTENANCE

BATCA FITNESS S5YSTEMS STRIVES TO GIVE YOU THE VERY BEST IN QUALITY, PERFORMANCE AND SAFETY THROUGH CAREFULLY
ENGINEERED DESIGNS AND EXCELLENT WORKMANSHIP. IN ORDER TO MAINTAIN THIS HIGH LEVEL OF QUALITY THE PREVENTATIVE
MAINTENANCE SCHEDULE BELOW SHOULD BE FOLLOWED.

CLEAN UPHOLSTERY, GRIPS, AND ROLLER PADS WITH MILD SOAFP AND WATER GENERALLY AFTER EVERY USE. THE GUIDE RODS,
CHROME SLIDES AND FRAME SHOULD BE CLEANED WITH A COTTON CLOTH. UUPON CLEANING THE GUIDE RODS, A THIN LAYER OF
SILICONE OR TEFLON GEL SHOULD BE APPLIED TO EACH ROD TO ENSURE A GLASS SMOOTH PERFORMANCE.

AN OVERALL INSPECTION SHOULD BE DONE BEFORE EACH WORKOUT. |IF THE WARNING AND SAFETY DECALS ARE WORN OR HAVE
BEEN REMOVED THEY SHOULD BE REPLACED IMMEDIATELY. THE CABLES AND CABLE SYSTEMS SHOULD BE INSPECTED FOR
SIGNS OF WEAR AND PROPER TENSION. IN ORDER TO CHECK CABLES PROPERLY YOU SHOULD CAREFULLY RUN THE CABLE
THROUGH YOUR FINGERTIPS, CHECKING FOR SIGNS OF WEAR, CRACKS, BURS AND THINNING SPOTS. REPLACE ANY PART AT
FIRST SIGNS OF WEAR. CABLES SHOULD BE ADJUSTED FOR PROPER TENSION. SEE ASSEMBLY INSTRUCTIONS FOR THIS DETAIL.
ALL HARDWARE, STOPS, AND ADJUSTMENTS SHOULD BE CHECKED AND TIGHTENED AS REQUIRED.

THE GUIDE RODS ON YOUR MACHINE SHOULD BE CLEANED AND LUBRICATED REGULARLY. THIS WILL ENSURE A GLASS SMOOTH
PERFORMANCE FROM YDOUR WEIGHT STACK. A THIN LAYER OF EITHER SILICONE OR TEFLON GEL SHOULD APPLIED TO EACH ROD.
EACH PILLOW BLOCK BEARING AND FLANGE BEARING HAS A GREASE FITTINGS THAT MUST BE LUBRICATED REGULARLY. USE
GENERAL PURPOSE BEARING GREASE AND FOLLOW THE SCHEDULE BELOW.

ALTHOUGH CABLES SHOULD BE INSPECTED DAILY, IT IS IMPORTANT THAT ALL CABLES BE REPLACED AS DIRECTED IN THE
SCHEDULE BELOW. PLEASE NOTE THAT AT ANY FIRST SIGN OF WEAR THE CABLE SHOULD BE REPLACED IMMEDIATELY.

IF THERE ARE ANY QUESTIONS CONCERNING MAINTENANCE, PLEASE CONTACT YOUR LOCAL BATCA DEALER OR CONTACT BATCA
FITNESS SYSTEMS DIRECTLY AT:

BATCA FITNESS SYSTEMS
(919) 255-1233

WWW.BATCAFITNESS.COM

DAILY WEEKLY MONTHLY QUARTERLY YEARS
Commercial | Home Commercial | Home Commercial | Home Commercial Home Commercial | Home

CLEAN
UPHOLSTERY X X
HAND GRIPS X X
RoLLER PADS X X
GuiDE Robs X X

CHROME SLIDES
FRAME X X
INSPECT
OVERALL X X
SAFETY DECALS
CABLES
CABLE TENSION X X
PuULLEYS
HARDWARE

X
X

x
x

SToPs

XX XX
XX XX

UPHOLSTERY
HAND GRIPS X X
FRAME X X
BUSHINGS
BEARINGS X X
LUBRICATE
Guipe Robs X X
BEARINGS As Needed 1
REPLACE
CaBLES I I | I | I I [ + [ s

x
X

WWW.BATCAFITNESS.COM 39 OMEGA 2 OWNER’'S MANUAL




LIMITED LIFETIME WARRANTY

WHAT IS COVERED

For RESIDENTIAL USE:

BATCA FITNESS SYSTEMS WARRANTS ALL OF ITS PRODUCTS AGAINST DEFECTS IN MANUFACTURING, MATERIALS AND
WORKMANSHIP UNDER NORMAL USE AND SERVICE FOR ONE YEAR FROM DATE OF PURCHASE INCLUDING PAINT,
CHROME, UPHOLSTERY AND GRIPS. BATCA FITNESS SYSTEMS ALSO WARRANTS ALL CABLES, BELTS, BOLTS, NUTS,
CAPS, PLUGS, BUMPERS, WASHERS, LEVELERS, DECALS, GAS SPRINGS AND OTHER HARDWARE FOR THREE YEARS AF-
TER DATE OF PURCHASE; ALL MOVING PARTS, INCLUDING PULLEYS, BUSHINGS, BEARINGS AND PULL PINS FOR FIVE
YEARS AFTER DATE OF PURCHASE AND WARRANTS THE FRAME AND ALL WELDED PARTS FOR THE LIFETIME OF THE
ORIGINAL PURCHASER.

For CoMMERCIAL USE:

BATCA FITNESS SYSTEMS WARRANTS ALL OF ITS PRODUCTS AGAINST DEFECTS IN MANUFACTURING, MATERIALS AND
WORKMANSHIP UNDER NORMAL USE AND SERVICE FOR SIX MONTHS FROM DATE OF PURCHASE INCLUDING PAINT,
CHROME, UPHOLSTERY AND GRIPS. BATCA FITNESS SYSTEMS ALSO WARRANTS ALL CABLES, BELTS, BOLTS, NUTS,
CAPS, PLUGS, BUMPERS, WASHERS, LEVELERS, DECALS, GAS SPRINGS AND OTHER HARDWARE FOR ONE YEAR AFTER
DATE OF PURCHASE; ALL MOVING PARTS, INCLUDING PULLEYS, BUSHINGS, BEARINGS AND PULL PINS FOR THREE
YEARS AFTER DATE OF PURCHASE AND WARRANTS THE FRAME AND ALL WELDED PARTS FOR TEN YEARS AFTER DATE OF
PURCHASE.

WHAT IS NOT COVERED

THIS WARRANTY DOES NOT COVER DAMAGE, WHICH RESULTS FROM SHIPPING, MISUSE, ABUSE, NEGLECT, CARELESS-
NESS, MODIFICATION OR ALTERATION, ACCIDENT, FIRE, FLOOD, "ACTS OF GOD” OR OTHER CONTINGENCIES BEYOND
THE CONTROL OF BATCA FITNESS SYSTEMS. THIS WARRANTY ALSO DOES NOT COVER DETERIORATION FROM WEAR
AND TEAR OR EXPOSURE OR ANY DEFECT, WHICH WOULD NOT HAVE HAPPENED IF INSTRUCTIONS IN THE OWNER'S MAN-
UAL HAD BEEN FOLLOWED. IMPROPER INSTALLATION, IMPROPER ASSEMBLY OR FOLLOW-UP MAINTENANCE ALONG WITH
INSTALLATION OF PARTS OR ACCESSORIES NOT ORIGINALLY INTENDED FOR PRODUCTS OF BATCA FITNESS SYSTEMS
ARE ALSO NOT COVERED BY THIS WARRANTY. [ONLY GENUINE BATCA PARTS SHOULD BE USED FOR REPLACEMENT,
REPAIR, AND MAINTENANCE FOR THIS WARRANTY TO APPLY.

DEFECTIVE PARTS WILL BE REPAIRED OR REFPLACED AT BATCA FITNESS SYSTEMS OPTION, WITHOUT PARTS CHARGE TO
THE PURCHASER. ALL RETURNS REQUIRE A RETURN AUTHORIZATION PRIOR TO ACCEPTANCE OF REPAIR WORK. BATCA
FITNESS SYSTEMS RESERVES THE RIGHT TO MAKE DESIGN CHANGES WITHOUT ANY PRIOR NOTIFICATION AND SHALL
NOT BE RESPONSIBLE FOR INCIDENTAL OR CONSEQUENTIAL DAMAGES.

THE PURCHASER IS RESPONSIBLE FOR SHIPPING THE DEFECTIVE PART BACK TO THE FACTORY. REPAIR OR REPLACE-
MENT IS THE EXCLUSIVE AND SOLE REMEDY OF THE PURCHASER. LABOR CHARGES ASSOCIATED WITH PARTS CHANGE-
OVERS ARE NOT COVERED BY THIS WARRANTY. PROOF OF PURCHASE, SERIAL NUMBER, MODEL NUMBER AND DATE OF
PURCHASE WILL BE REQUIRED ALONG WITH ALL PERTINENT INFORMATION OF THE ALLEGED DAMAGE.

THIS WARRANTY APPLIES ONLY TO THE ORIGINAL PURCHASER AND IS NOT TRANSFERABLE. CLAIMS UNDER THIS WAR-
RANTY MUST BE MADE DIRECTLY TO BATCA FITNESS S5YSTEMS.

BATCA FITNESS SYSTEMS
1207 N. NEw Hore RoaD
RaLEIGH, NC 27610
(919) 255-1233

WWW.BATCAFITNESS.COM

BATCA FITNESS SYSTEMS 40 OMEGA 2 OWNER'sS MANUAL




. 8"6" -
6-2"

7l_9'|

LAYOUT DIAGRAM

THE OMEGA 2 WITHOUT LEG PRESS HAS A LAYOUT DIMENSION OF 7’-9" (LENGTH) X 6’-2” (WIDTH) X
7’-0” (HEIGHT). THE OMEGA 2 WITH LEG PRESS HAS A LAYOUT DIMENSION OF 7’-9” (LENGTH) X
8-6" (WIibTH) X 7'-0” (HEIGHT). THERE SHOULD BE MINIMUM OF 18", PREFERABLY 24", OR WORKING
SPACE AROUND THE ENTIRE UNIT.

WWW.BATCAFITNESS.COM 41 OMEGA 2 OWNER’'S MANUAL




